Mounting Tripod Kit Installation Manual

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "Mounting Tripod Kit Installation Manual"

Transcription

1 Mounting Tripod Kit Installation Manual For use with Davis s wireless and cabled Vantage Pro2 weather stations, the Mounting Tripod simplifies installation. The tripod supports the Integrated Sensor Suite (ISS) or other station, and features adjustable feet which enable mounting on level surfaces or roof peaks. Components The Mounting Tripod includes the following poles and mounting hardware. Please make sure you have everything you need before beginning. Poles Bracket Tripod Anemometer Extension Long Extension (swaged end) Feet Hardware Vertical Stop Plate 5/16" Bolt screws 5/16" Heavy Duty Hex Nuts 5/16" Square Nuts Pitch Pads 1/4" x 2" Lag Screws U-Bolt Label Saddle 8" Cable Ties 5/16" Flat Washers 5/16" Lock Washers 5/16" Heavy Duty Hex Nuts 1

2 Tripod Assembly Tools for Setup Adjustable wrench Compass or local area map Drill with 3/16" or 13/64" (5 mm) bit for the 1/4" lag screws Tripod Assembly 1. Unfold the tripod so the three feet on the tripod legs are flat on the ground. 2. Thread a hex nut almost all the way onto all six of the 5/16" bolts. 3. Insert one of the 5/16" bolts into the hole in vertical stop plate. Assemble nuts and bolts in Tripod brackets. 5/16" Bolt Do not tighten. Hex Nut Square Nut Use Vertical Stop Plate on one of the lower bracket bolts. Vertical Stop Plate Long Extension Slide Long Extension through center of Tripod brackets. Tighten nuts and bolts. 4. Insert the 5/16" bolt with vertical stop plate into one of the holes in the tripod's lower bracket and thread a square nut onto the end of the bolt, on the inside of the bracket. Do not thread the square nut too far up the bolt. 5. Repeat this procedure for the remaining 5/16" bolts. Place them into the holes in both the top and bottom tripod brackets, threading a square nut on the end of each bolt. Do not thread the square nuts too far up the bolts. 6. Insert the long extension tube into the tripod, sliding it through the brackets. The vertical stop plate should keep the tube from sliding all the way through. 7. Secure the extension tube by tightening the square and hex nuts on the 5/16" bolts until the bolts hold the tube in place securely. 8. Apply pitch pads to the bottom of each foot. Foot Pitch Pad 2

3 Mounting the Tripod Mounting the Tripod Mount the tripod with long extension tube on the desired surface, as shown below. On the following pages are instructions for securing your sensor array or ISS onto the long extension tube. ISS ISS Long Extension (use level or plumb line to find true vertical) Long Extension ROOF MOUNTING Deck or other flat surface Tighten nut when proper angle of feet determined 1/4 x2 Lag Screw (6 places) Flat Washer DECK MOUNTING 1/4 x2 Lag Screw (6 places) Flat Washer Note: Any metal object may attract a lightning strike, including your weather station or tripod. If lightning strikes your station or strikes somewhere nearby, the station's internal electronics may suffer anywhere between little to extensive damage. The station itself has been designed with considerable surge protection, but to safeguard nearby equipment and structures, we recommend following local recommendations on properly grounding your installation. For more information, contact your local lightning protection authority and/or refer to the latest edition of the following articles: 3

4 Mounting the Tripod MIL-HDBK-419A: Grounding, Bonding, and Shielding for Electronic Equipment and Facilities. National Fire Protection Association: Standard for Installation of Lightning Protection Systems, ANSI/NFPA 780, National Fire Protection Association, Quincy, MA. NEC, National Electrical Code; National Fire Protection Information, Quincy, MA Attaching the Vantage Pro2 ISS to the Anemometer Extension For Vantage Pro2, the anemometer extension tube provided as part of the mounting tripod will be used to support the ISS, which does not come with its own pole. You can mount your ISS on this tube with both sides together or separate. For better access to the hardware securing the rain collector side, remove the rain collector cone by rotating it counter-clockwise and lifting it off of the base. Mount your ISS and anemometer on the anemometer extension tube together or separately. See the illustration below for more information. Make sure the swaged end of the tube is pointing downward as you secure the ISS to it. 14Hex ut 14oc asher Metal acing Plate 14lat asher 14oc asher 14Hex ut U-olts ain Collector Mounting ase Anemometer Mounting ase Option 1: Installing ISS and Anemometer Together Remember when mounting both sides together that whichever side of the ISS is mounted first, the U-bolt from the opposite side ALSO must be placed around the pole before you tighten anything. (If it is not, there is no way to slide it in later.) When both sides of the ISS are mounted together with the anemometer arm pointing north, the solar panel on the rain collector side is facing south. In the Northern Hemisphere, this positions the solar panel for optimal exposure to the sun. In the Southern Hemisphere, you will need to position the solar panel facing north for optimal sun exposure. 4

5 Note: Mounting the Tripod The anemometer is factory calibrated to report the correct wind direction when the anemometer arm is aiming north. If you cannot install the anemometer with the arm aiming north, see your Vantage Pro2 Console Manual for instructions on how to calibrate the console to display the correct wind direction. 1. Place the U-bolt for the anemometer around the pole so that its round end fits in the top groove of the side of the rain collector side s plastic mounting base. The groove is right above two large holes. 2. While holding the mounting base of the rain collector against the pole, place the two ends of the remaining U-bolt around the pole and through the two holes in the base. 3. Slide the metal backing plate over the bolt ends as they stick out over the rain collector base. Secure the metal backing plate with a lock washer and hex nut on each of the bolt ends as shown previously. Do not tighten the hex nuts yet. Leave the hex nuts loose to swivel the ISS base on the pole. 4. The two ends of the anemometer s U-bolt should now be pointing away from the mounted rain collector side. Slide the anemometer s mounting base over the protruding bolt ends. 5. Place a flat washer, a lock washer and a hex nut on each of the bolt ends as shown above. Do not tighten the nuts yet. 6. Raise the ISS unit to the desired height on the pole and swivel it so the anemometer arm is pointing north. 7. Using an adjustable wrench or 7/16" wrench, tighten all four hex nuts until the ISS is firmly fastened on the pole. 8. Re-attach the rain collector cone by setting the cone back on the base so its latches slide downward into the latch openings on the base, then rotate the cone clockwise. Option 2: Installing ISS and Anemometer Separately 1. While holding the mounting base against the pole, place the two ends of a U- bolt around the pole and through the two holes in the base. 2. Slide the metal backing plate over the bolt ends as they stick out toward the rain collector cone. Secure the metal backing plate with a washer, a lock washer, and a hex nut on each of the bolt ends. Do not tighten the nuts yet. 3. For the wireless ISS, swivel the ISS base so the solar panel is facing south (in the Northern Hemisphere), or north (in the Southern Hemisphere). 4. Tighten the hex nuts using an adjustable wrench or 7/16" wrench. 5. Re-attach the rain collector cone. 6. Set the cone back on the base so its latches slide downward into the latch openings on the base. Rotate the cone clockwise. 7. While holding the mounting base against the pole, place a U-bolt around the pole and through the two holes in the base. 8. Place a flat washer, a lock washer and a hex nut on each of the bolt ends. 9. Swivel the anemometer until the arm is pointing north. The anemometer is factory calibrated to report the correct wind direction when the anemometer arm is aiming north. If you cannot install the anemometer with the arm aiming 5

6 Securing the ISS on the Tripod north, see your Vantage Pro2 Console Manual for instructions on how to calibrate the console to display the correct wind direction. 10.Using an adjustable wrench or 7/16" wrench, tighten the hex nuts. Securing the ISS on the Tripod Note: Now the ISS is firmly attached to the anemometer extension tube. 1. Insert the swaged end of the anemometer extension tube down into the long extension tube in tripod. 2. Consulting a compass or local map, turn assembly until the anemometer arm points directly north. 3. Place the U-bolt provided with the tripod around the tubes where they overlap. Secure the saddle onto the U-bolt with the flat washers, lock washers, and hex nuts as shown. 4. Tighten the hex nuts quite firmly, until the U-bolt begins to dent the tubing slightly. We recommend the use of a torque wrench with 5/16" Lock Washers 5/16" Heavy Duty Hex Nuts 5/16" Flat Washers Saddle Support (swaged end pointing downward) Tighten until 5/16" x 1-1/2" U-bolt dents the tubing slightly Long Extension (secure in the tripod) 25 lb-ft of pressure to fasten the hex nuts. The support tube should be crimped on the extension tube securely to prevent any rocking or rotating. 1 1/4" Do not use over 25 lb-ft torque wrench as it may damage the U-bolts. ISS 6

7 Attaching a Vantage Connect or Universal Shelter Attaching a Vantage Connect or Universal Shelter Install a Vantage Connect, Universal Shelter, or Solar Power Kit shelter to the tripod the same way you would an ISS assembly. Support 1 1/4" 5/16" Heavy Duty Hex Nuts Lock Washers Flat Washers 1-1/8" Saddle Long Extension 1-1/2" x 5/16" U-Bolts; tighten until bolts dent tubing slightly 5. We recommend the use of a torque wrench with 25 lb-ft of pressure to fasten the hex nuts. The support tube should be crimped on the extension tube securely to prevent any rocking or rotating. Note: Do not use over 25 lb-ft torque wrench as it may damage the U-bolts. 7

8 Contacting Davis Instruments If you have questions about installing your weather system on a tripod or encounter problems installing a weather station on the tripod, please contact Davis Technical Support. We ll be glad to help. Note: Please do not return items to the factory for repair without prior authorization. (510) Monday Friday, 7:00 a.m. 5:30 p.m. Pacific Time. (510) Technical Support Fax. to Technical Support. General . Davis Instruments website. See the Weather Support section for copies of user manuals, product specifications, application notes, and information on software updates. Watch for FAQs and other updates. Mounting Tripod Kit Installation Manual Product Number: #7716 Document number: Rev. H (6/4/14) This product complies with the essential protection requirements of the EC EMC Directive 2004/108/EC. Vantage Pro and Vantage Connect are registered trademarks of Davis Instruments Corporation, Hayward, CA. Davis Instruments Corp All rights reserved. Davis Instruments Quality Management is ISO 9001 certified. Information in this document is subject to change without notice Diablo Avenue, Hayward, CA U.S.A Fax:

Vantage Pro2 Temperature/Humidity Sensor Replacement Kit

Vantage Pro2 Temperature/Humidity Sensor Replacement Kit Vantage Pro2 Temperature/Humidity Sensor Replacement Kit The following instructions are for replacing the Temperature/Humidity sensor on Vantage Pro2 stations (# 6152, 6152C, 6162, 6162C, 6382) manufactured

More information

This mount uses concrete parking bumpers and a Davis tripod to create a mounting solution for nonpenetrable

This mount uses concrete parking bumpers and a Davis tripod to create a mounting solution for nonpenetrable NON-PENETRATING FLAT ROOF MOUNT Application Note 18 For Any Davis Weather Station Installed on a Mounting Tripod Introduction This application note describes various mounting solutions for non-penetrable

More information

USER MANUAL. Rain Collector. with Mountable Base. Product numbers 7857 and 7857M

USER MANUAL. Rain Collector. with Mountable Base. Product numbers 7857 and 7857M USER MANUAL Rain Collector with Mountable Base Product numbers 7857 and 7857M R Davis Instruments, 3465 Diablo Avenue, Hayward, CA 94545-2778 U.S.A. 510-732-9229 www.davisnet.com Rain Collector (#7857

More information

The Fan-Aspirated ISS includes these components: Metric Rain Adapter. The hardware shown here is provided for assembly and mounting:

The Fan-Aspirated ISS includes these components: Metric Rain Adapter. The hardware shown here is provided for assembly and mounting: Integrated Sensor Suite with Fan-Aspirated Radiation Shield Installation Instructions Addendum For Vantage Pro2 and Vantage Pro2 Plus The Vantage Pro2 Integrated Sensor Suite (ISS) with the Fan-Aspirated

More information

RAIN COLLECTOR S HELF MANUAL

RAIN COLLECTOR S HELF MANUAL RAIN COLLECTOR S HELF MANUAL The Rain Collector Shelf provides a good mounting support for your Rain Collector II. The Rain Collector Shelf is designed to be attached to Davis Sensor Mounting Arm, and

More information

EZ-48-3AB-125-35 Weather Station Mounting Tripod and Mast

EZ-48-3AB-125-35 Weather Station Mounting Tripod and Mast EZ-48-3AB-125-35 Weather Station Mounting Tripod and Mast EZ-125-35M 35 Mast Extension (Optional) EZ-125-SK Stake Kit (Optional) EZ-46-3 Tar Pad Kit (Optional) EZ-GWA Guy Wire Kit (Optional) Ambient Weather

More information

Complete System Shelter

Complete System Shelter Complete System Shelter For Weather Console Installations The weather resistant Complete System Shelter (CSS) provides protection from the elements for system components such as the Vantage Pro2 and Vantage

More information

Replacing a Vantage Vue Transmitter

Replacing a Vantage Vue Transmitter Replacing a Vantage Vue Transmitter Included in this replacement transmitter kit: SIM transmitter Cable tray Instructions Tools Required Phillips head screwdriver Small pliers To replace the transmitter

More information

Integrated Sensor Suite Installation Manual

Integrated Sensor Suite Installation Manual Integrated Sensor Suite Installation Manual For Vantage Pro2 & Vantage Pro2 Plus Weather Stations Davis Instruments, 3465 Diablo Avenue, Hayward, CA 94545 USA 510-732-9229 www.davisnet.com Contents Introduction...1

More information

Integrated Sensor Suite Installation Manual

Integrated Sensor Suite Installation Manual Integrated Sensor Suite Installation Manual for Vantage Pro Weather Stations Product # 6320, 6320C, 6321, 6321C, 6325, 6325C, 6326, 6326C Contents Introduction........................................................

More information

USER MANUAL. Integrated Sensor Suite. For Vantage Pro2 and Vantage Pro2 Plus

USER MANUAL. Integrated Sensor Suite. For Vantage Pro2 and Vantage Pro2 Plus USER MANUAL Integrated Sensor Suite For Vantage Pro2 and Vantage Pro2 Plus R Davis Instruments, 3465 Diablo Avenue, Hayward, CA 94545-2778 U.S.A. 510-732-9229 www.davisnet.com Contents Introduction...1

More information

Integrated Sensor Suite Installation Manual. Model #6357. 3465 Diablo Ave., Hayward, CA 94545 USA 510.732.9229 www.davisnet.com

Integrated Sensor Suite Installation Manual. Model #6357. 3465 Diablo Ave., Hayward, CA 94545 USA 510.732.9229 www.davisnet.com Integrated Sensor Suite Installation Manual Model #6357 3465 Diablo Ave., Hayward, CA 94545 USA 510.732.9229 www.davisnet.com Table of Contents Introduction...1 Included Components and Hardware...1 Vantage

More information

In-Ground Basketball System Owners Manual

In-Ground Basketball System Owners Manual In-Ground Basketball System Owners Manual Customer Service Center N53 W4700 South Corporate Circle Sussex, WI 53089 U.S.A. Write Model Number From Box Here: WARNING! 3 Capable Adults REQUIRED TOOLS AND

More information

FRONT BUMPER INSTALLATION INSTRUCTIONS 2007-2011 DODGE / MERCEDES SPRINTER

FRONT BUMPER INSTALLATION INSTRUCTIONS 2007-2011 DODGE / MERCEDES SPRINTER Aluminess Products Inc 9402 Wheatlands Ct. #A Santee, CA 92071 619-449-9930 FRONT BUMPER INSTALLATION INSTRUCTIONS 2007-2011 DODGE / MERCEDES SPRINTER Please read before beginning Stainless steel hardware

More information

Cable Drum Installation

Cable Drum Installation 20 Cable Drum Installation COUNTERBALANCE None Shake the TorqueMaster spring tube gently to extend the winding shafts out about 5" on each side. For single spring applications, there will be no left hand

More information

GreenWay Solar LED Path and Trail Lighting System. Installation and Owner s Manual

GreenWay Solar LED Path and Trail Lighting System. Installation and Owner s Manual GreenWay Solar LED Path and Trail Lighting System Installation and Owner s Manual Important Notes and Warnings This installation and instruction manual provides installation, operation, and maintenance

More information

1000-LB. TRAILER JACK OWNER S MANUAL

1000-LB. TRAILER JACK OWNER S MANUAL 1000-LB. TRAILER JACK OWNER S MANUAL WARNING: Read carefully and understand all INSTRUCTIONS before operating. Failure to follow the safety rules and other basic safety precautions may result in serious

More information

Structural Holding System

Structural Holding System Structural Holding System Users Manual November 2013 by Vehicle Service Group. All rights reserved. CO8812.1 502071 Rev. - 11/21/2013 CHIEF'S LIMITED ONE-YEAR WARRANTY & LIABILITY Chief Automotive Technologies

More information

Installation Guide. WSD-100 Wind Speed and Direction Sensor For XR5 Data Loggers. February, 2011

Installation Guide. WSD-100 Wind Speed and Direction Sensor For XR5 Data Loggers. February, 2011 WSD-100 Wind Speed and Direction Sensor For XR5 Data Loggers Installation Guide February, 2011 Pace Scientific Inc www.pace-sci.com Tel: 704-799-0688 sales@pace-sci.com 1 Disclaimer The following warranty

More information

AstroSystems Digital Setting Circles for Zhumell, GSO, Apertura and Astro-Tech

AstroSystems Digital Setting Circles for Zhumell, GSO, Apertura and Astro-Tech AstroSystems Digital Setting Circles for Zhumell, GSO, Apertura and Astro-Tech Components 1 Sky Commander Digital Setting Circle Computer 2 Encoders 10,000 step 1 Sky Commander Digital Setting Circle Manual

More information

INSTALLATION INSTRUCTIONS. 6108 Air Spring Kit 2011+ Ford F250 Single Wheel 4WD 2011+ Ford F350 Dually 4WD (2011 F350 Single Wheel 4WD use p/n 6113)

INSTALLATION INSTRUCTIONS. 6108 Air Spring Kit 2011+ Ford F250 Single Wheel 4WD 2011+ Ford F350 Dually 4WD (2011 F350 Single Wheel 4WD use p/n 6113) INSTALLATION INSTRUCTIONS 6108 Air Spring Kit 2011+ Ford F250 Single Wheel 4WD 2011+ Ford F350 Dually 4WD (2011 F350 Single Wheel 4WD use p/n 6113) Thank you for purchasing a quality Hellwig Product. PLEASE

More information

Dell E Series Monitor VESA Mounting Bracket Installation Instructions

Dell E Series Monitor VESA Mounting Bracket Installation Instructions Dell E Series Monitor VESA Mounting Bracket Installation Instructions The VESA mounting bracket enables a Wyse cloud client to be mounted to the Dell E Series Monitor. The bracket attaches to the monitor

More information

AZEK Rail Install Guide

AZEK Rail Install Guide TRIM MOULDING DECK PORCH RAIL PAVERS AZEK Rail Install Guide Installing AZEK Rail with CableRail by Feeney... 1 Installing CableRail by Feeney for AZEK Rail... 7 Installing AZEK Rail Stairs with CableRail

More information

Multi-Pitch Pitching Machine USER MANUAL

Multi-Pitch Pitching Machine USER MANUAL Multi-Pitch Pitching Machine USER MANUAL TABLE OF CONTENTS Thank you for purchasing the Cimarron Multi-Pitch Pitching Machine. The Cimarron Multi-Pitch Pitching Machine is a high performance pitching machine

More information

Pulleys and Belt. Install the Major Accessory and Pulley. Install the Motor Pulley NOTE. Align the Motor Pulley and the Tool Pulley NOTE

Pulleys and Belt. Install the Major Accessory and Pulley. Install the Motor Pulley NOTE. Align the Motor Pulley and the Tool Pulley NOTE Pulleys and Belt Pulley Guard - 505862 Install the Major Accessory and Pulley 1. Place the short end of the mounting base holes, and insert - but don t tighten - the setscrews. If the Major Accessory has

More information

Assembly and Usage Instructions

Assembly and Usage Instructions Assembly and Usage Instructions A Product 5885 West Van Horn Tavern Road Columbia, MO 65203 www.caldwellshooting.com Instruction #1001667 Limited Warranty Every Caldwell product is warrantied to be free

More information

Ceiling Mounted Folding Attic Ladders Installation Instructions

Ceiling Mounted Folding Attic Ladders Installation Instructions Ceiling Mounted Folding Attic Ladders Installation Instructions WARNING Before you start installing your new Louisville Ceiling Mounted Folding Attic Ladder, you must read and understand the following:

More information

Installation Instructions:

Installation Instructions: Portable Guardrail System Model Numbers: 7900060, 7900061, 7900062, 7900063 Installation Instructions: Portable Guardrail System This instruction is intended to meet the Manufacturer s Instructions requirement

More information

RadianceRail Installation Guide

RadianceRail Installation Guide RadianceRail Installation Guide Installing RadianceRail with CableRail by Feeney... 2 Installing CableRail by Feeney for RadianceRail... 7 Installing RadianceRail Stairs with CableRail by Feeney... 10

More information

GPS AutoSteer System Installation Manual

GPS AutoSteer System Installation Manual GPS AutoSteer System Installation Manual Supported Vehicles John Deere Sprayers 4720 4630 4730 4830 AutoTrac Ready PN: 602-0227-01-A LEGAL DISCLAIMER Note: Read and follow ALL instructions in this manual

More information

Dell P Series Monitor VESA Mounting Bracket Installation Instructions

Dell P Series Monitor VESA Mounting Bracket Installation Instructions Dell P Series Monitor VESA Mounting Bracket Installation Instructions The VESA mounting bracket enables a Wyse cloud client to be mounted to the Dell P Series Monitor and the Dell E24 Monitor. The cloud

More information

INSTRUCTIONS: LocknCharge Laptop Carts

INSTRUCTIONS: LocknCharge Laptop Carts INSTRUCTIONS: LocknCharge Laptop Carts www.lockncharge.com Extra Tools required: Hammer, Philips head screwdriver, medium adjustable spanner. (Allen key supplied) (Panel colours for illustration purposes

More information

Hinge Replacement & Hinge and Hardware Adjustment Guide for Andersen Frenchwood Hinged Patio Doors Manufactured Before November 2005

Hinge Replacement & Hinge and Hardware Adjustment Guide for Andersen Frenchwood Hinged Patio Doors Manufactured Before November 2005 Hinge Replacement & Hinge and Hardware Adjustment Guide for Andersen Frenchwood Hinged Patio Doors Manufactured Before November 2005 For ease of installation and continued enjoyment of your Andersen product,

More information

MEDIUM FLAT PANEL DISPLAY STATIC MOUNT MSR Series

MEDIUM FLAT PANEL DISPLAY STATIC MOUNT MSR Series INSTALLATION INSTRUCTIONS MEDIUM FLAT PANEL DISPLAY STATIC MOUNT The static mount accommodates medium flat panel displays weighing up to 125 lbs (57 kgs). The teardrop holes in the mount allow for quick

More information

STEADYfast Stabilizer Installation Notes Fifth Wheel and Travel Trailers 11/23/13

STEADYfast Stabilizer Installation Notes Fifth Wheel and Travel Trailers 11/23/13 STEADYfast Stabilizer Installation Notes Fifth Wheel and Travel Trailers 11/23/13 (See Supplemental Instructions for trailers with heavy duty round footplates and/or Power Leveling Systems) PHONE SUPPORT

More information

Wind Direction Smart Sensor (S-WDA-M003)

Wind Direction Smart Sensor (S-WDA-M003) (S-WDA-M003) The Wind Direction smart sensor is designed to work with HOBO Stations. The smart sensor has a plug-in modular connector that allows it to be added easily to a HOBO Station. All sensor parameters

More information

Hinge, Blocker, and Tab Adjustment Guide

Hinge, Blocker, and Tab Adjustment Guide Hinge, Blocker, and Guide for Andersen A-Series Hinged Outswing; 400 Series Frenchwood Hinged Outswing Patio Doors and 400 Series Frenchwood Hinged Outswing Patio Doors with Stormwatch Protection Hinge,

More information

DirectCommand Installation DirectCommand 3-Channel Spreader Kit

DirectCommand Installation DirectCommand 3-Channel Spreader Kit Note: Indented items indicate parts included in an assembly listed above Part Name/Description Part Number With Switch Box Quantity With Remote Switch Display Cable Kit 4100814 1 1 Power Control Relay

More information

HOME GYM. Model. Retain This Manual for Reference OWNER'S MANUAL. www.hyper-extension.com

HOME GYM. Model. Retain This Manual for Reference OWNER'S MANUAL. www.hyper-extension.com NOTE: Please read all instructions carefully before using this product Table of Contents Safety Notice www.hyper-extension.com HOME GYM 50036 Hardware Identifier Assembly Instruction Parts List Warranty

More information

Auto-belay Cable Replacement Process

Auto-belay Cable Replacement Process Auto-belay Cable Replacement Process Version 2.00 WARNING: The air pressure in the auto-belay system is what causes the cable to be retracted when releasing the cable or climbing the wall with the cable

More information

Small Flat Panel Lift Arm FSA-1004 and KSA-1004

Small Flat Panel Lift Arm FSA-1004 and KSA-1004 I N S T A L L A T I O N I N S T R U C T I O N S Small Flat Panel Lift Arm FSA-1004 and KSA-1004 The Lift Arm is an accessory that can be used with a broad range of Small Flat Panel Displays. The allows

More information

Silicon Pyranometer Smart Sensor (Part # S-LIB-M003)

Silicon Pyranometer Smart Sensor (Part # S-LIB-M003) (Part # S-LIB-M003) The smart sensor is designed to work with the HOBO Weather Station logger. The smart sensor has a plug-in modular connector that allows it to be added easily to a HOBO Weather Station.

More information

OWNER S MANUAL Table Tennis Table Patent Pending

OWNER S MANUAL Table Tennis Table Patent Pending OWNER S MANUAL Table Tennis Table Patent Pending Be sure to write your model number and serial number here for future reference. You can find these numbers printed on the bottom of the table. MODEL # T8179

More information

Assembly Instructions for the InteliTrack 3000 Rail Tracking System

Assembly Instructions for the InteliTrack 3000 Rail Tracking System Assembly Instructions for the InteliTrack 3000 Rail Tracking System InteliTrack is a trademark of Sedona Solar Technology. Sedona Solar Technology 16 April 2013 1 1. Before you begin WARNING Safety equipment

More information

READ CAREFULLY - FAILURE TO FOLLOW INSTRUCTIONS AND SAFETY RULES MAY RESULT IN SERIOUS INJURY

READ CAREFULLY - FAILURE TO FOLLOW INSTRUCTIONS AND SAFETY RULES MAY RESULT IN SERIOUS INJURY Owner s Manual LSP16H LS3001 LS3002H LS3003 LSP21H LS3101 LS3102H LS3103 LSP24H LS3201 LS3102H LS3103 LSP28H LS3301 LS3302H LS3303 mainframe bundle H-unit bundle accessory box mainframe bundle H-unit bundle

More information

Operating Instructions

Operating Instructions Operating Instructions Series RT Spring Driven Hose Reels Low Pressure Model Numbers: RT402-OLP RT605-OLP RT450-OLP RT835-OLP RT403-OLP RT802-OLP RT465-OLP RT850-OLP RT405-OLP RT803-OLP RT625-OLP RT450-OLPSM

More information

USER INSTRUCTIONS AND SPECIFICATIONS for use of SAFE APPROACH STANDING SEAM ANCHOR & SAFE APPROACH METAL ROOF SCREW-DOWN ANCHOR

USER INSTRUCTIONS AND SPECIFICATIONS for use of SAFE APPROACH STANDING SEAM ANCHOR & SAFE APPROACH METAL ROOF SCREW-DOWN ANCHOR e) Allow the ring to slide over the end of the clevis pin and push the ring onto the clevis pin when it is centered. USER INSTRUCTIONS AND SPECIFICATIONS for use of SAFE APPROACH STANDING SEAM ANCHOR &

More information

INSTALLATION INSTRUCTIONS. 6111 Air Spring Kit 2011+ Ford F250/F-350 Single Wheel 2WD 2011+ Ford F350 Dually 2WD IMPORTANT NOTES

INSTALLATION INSTRUCTIONS. 6111 Air Spring Kit 2011+ Ford F250/F-350 Single Wheel 2WD 2011+ Ford F350 Dually 2WD IMPORTANT NOTES INSTALLATION INSTRUCTIONS 6111 Air Spring Kit 2011+ Ford F250/F-350 Single Wheel 2WD 2011+ Ford F350 Dually 2WD Thank you for purchasing a quality Hellwig Product. PLEASE READ THIS INSTRUCTION SHEET COMPLETELY

More information

Post Mount Light Installation*

Post Mount Light Installation* Post Mount Light Installation* *For the general installation of most Post Mount Spotlights, many vehicles may need slight modifications to these instructions. You will need the following tools: High torque

More information

INTRODUCTION INTERLOCK KIT K-8110

INTRODUCTION INTERLOCK KIT K-8110 INTRODUCTION INTERLOCK KIT K-8110 This manual provides instructions for safe installation of the InterLock Kit onto a General Electric (GE) panel. The back plate sits securely on the face of the panel

More information

Installation Manual. Solar Pool Heating System. Read the complete manual before beginning the installation

Installation Manual. Solar Pool Heating System. Read the complete manual before beginning the installation Solar Pool Heating System Installation Manual Read the complete manual before beginning the installation 1. Sizing the System Visit www.techno-solis.com to size the system using the sizing calculator.

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS Turbo Tube Slide INSTALLATION INSTRUCTIONS C A U T I O N Do not climb on the outside of the slide This slide is designed for home use only, not for Public Playgrounds PlayCore, Inc. 2004 Copyrighted Material.

More information

GETTING STARTED GUIDE. Envoy8X

GETTING STARTED GUIDE. Envoy8X GETTING STARTED GUIDE Envoy8X R FCC Part 15 Class B Registration Warning This equipment has been tested and found to comply with the limits for a Class B digital device, pursuant to Part 15 of the FCC

More information

Seismic Installation for Attic Storage System

Seismic Installation for Attic Storage System Your Performance Partner Seismic Installation for Storage System CONTENTS SSafety Precautions................................. 2 Required Tools..................................... 2 Parts and Fastener

More information

INSTALLATION AND OPERATING INSTRUCTIONS For Model GL1 Gate Locks

INSTALLATION AND OPERATING INSTRUCTIONS For Model GL1 Gate Locks Securitron Magnalock Corp. www.securitron.com ASSA ABLOY, the global leader Tel 800.624.5625 techsupport@securitron.com in door opening solutions INSTALLATION AND OPERATING INSTRUCTIONS For Model GL1 Gate

More information

6 inch A-Arm Lift Kit WARNING: 16-018/16-019. installation instructions. will fit CLUB CAR DS. included:

6 inch A-Arm Lift Kit WARNING: 16-018/16-019. installation instructions. will fit CLUB CAR DS. included: Revised May 205 6-08/6-09 6 inch A-Arm Lift Kit will fit CLUB CAR DS installation instructions included: Rear Lift Blocks Main Suspension Assembly Spindles A-Arms Rear Shock Mounting Plates U-Bolts WARNING:

More information

LG G5 Chassis Brace Gen 5 Camaro THE MOST POWERFUL HEADERS ON THE PLANET Brought to you by LG Motorsports 972-429-1963

LG G5 Chassis Brace Gen 5 Camaro THE MOST POWERFUL HEADERS ON THE PLANET Brought to you by LG Motorsports 972-429-1963 LG G5 Chassis Brace Gen 5 Camaro THE MOST POWERFUL HEADERS ON THE PLANET Brought to you by LG Motorsports 972-429-1963 Thank you for purchasing LG Motorsports products for your Gen 5 Camaro. Parts Inventory:

More information

USER MANUAL. Vantage Connect. Vantage Vue and Weather Envoy. Product numbers 6620 & 6621

USER MANUAL. Vantage Connect. Vantage Vue and Weather Envoy. Product numbers 6620 & 6621 USER MANUAL Vantage Connect R For Vantage Pro2, Vantage Pro2 Plus, R Vantage Vue and Weather Envoy Product numbers 6620 & 6621 R Davis Instruments, 3465 Diablo Avenue, Hayward, CA 94545-2778 U.S.A. 510-732-9229

More information

Premier & Deluxe 3-Season Room Sliding Glass Door

Premier & Deluxe 3-Season Room Sliding Glass Door DTSSGD-11 Premier & Deluxe 3-Season Room Sliding Glass Door Installation Instructions Screen Door Seal Left Side Track Top Track Assembly Right Side Track Right Side Trim Sliding Glass Door Sliding Screen

More information

Andersen Electric Window Opener for Andersen Awning and Roof Windows

Andersen Electric Window Opener for Andersen Awning and Roof Windows W A Electric Window Opener Electric Window Opener for Awning and Roof Windows Congratulations! You have just purchased one of the many fine products. For ease of installation and continued enjoyment of

More information

Thanks for choosing Toroidal. This file is developed to assist you in assembling and aligning Toroidal Dish.

Thanks for choosing Toroidal. This file is developed to assist you in assembling and aligning Toroidal Dish. Assembling Toroidal Thanks for choosing Toroidal. This file is developed to assist you in assembling and aligning Toroidal Dish. With Toroidal dish, you are aiming for more than 1 satellite and therefore

More information

Important: Please read these instructions carefully and completely before starting the installation. TITAN Fuel Tanks

Important: Please read these instructions carefully and completely before starting the installation. TITAN Fuel Tanks TITAN pt. no.: 03 0000 0120 Important: Please read these instructions carefully and completely before starting the installation. TITAN Fuel Tanks INSTALLATION INSTRUCTIONS G e n e r a t i o n V Extended

More information

ATS Overhead Table Shelf System INSTRUCTION MANUAL

ATS Overhead Table Shelf System INSTRUCTION MANUAL ATS Overhead Table Shelf System INSTRUCTION MANUAL ATS Overhead Table Shelf System Instruction Manual Warranty Newport Corporation warrants this product to be free of defects in material and workmanship

More information

Wiper Motor Marinco 2.5. Installation Instructions

Wiper Motor Marinco 2.5. Installation Instructions Wiper Motor Marinco 2.5 Installation Instructions Wiper Motor Marinco-2.5 The Marinco 2.5 Wiper Motor Offers the Following Features: Fully sealed base and housing which allows installation in outdoor wet

More information

Global Water Instrumentation, Inc.

Global Water Instrumentation, Inc. Global Water Instrumentation, Inc. 11390 Amalgam Way Gold River, CA 95670 T: 800-876-1172 Int l: (916) 638-3429, F: (916) 638-3270 6 Tipping Bucket: RG200 02/05/10 01-343 - 1 - Congratulations on your

More information

Part Name/Description Part Number Quantity. Power Cable 4000950-5 1

Part Name/Description Part Number Quantity. Power Cable 4000950-5 1 Note: Indented items indicate parts included in an assembly listed above Part Name/Description Part Number Quantity Power Cable 4000950-5 1 Raven Harness Adapter Kit 4100525 1 Installation Instructions

More information

MGB Chrome Bumper Conversion

MGB Chrome Bumper Conversion MGB Chrome Bumper Conversion Installation Instructions For 1974 1/2-1980 MGB This kit requires cutting, welding, and painting. Professional installation recommended. Note: Every MGB body is slightly different

More information

AMF112 Instruction Manual

AMF112 Instruction Manual AMF112 Instruction Manual Scan here to view product demo and install videos or visit san.us/103 Milestone AV Technologies 6436 City West Parkway Eden Prairie, MN 55344 USA Customer Service Americas: 800-359-5520

More information

I NTERFACE CABLE ADAPTER MODULE

I NTERFACE CABLE ADAPTER MODULE I NTERFACE CABLE ADAPTER MODULE The Interface Cable Adapter Module (ICAM) has two basic uses. First, it enables you to run shielded cable between the industrial sensor interface module (SIM) and the weather

More information

Home Signal Distribution Kit for Satellite TV Plus SIRIUS

Home Signal Distribution Kit for Satellite TV Plus SIRIUS SR-101C SIRIUS/DBS Signal Combiner System SR-2261 Combiner-Outdoor Made in China DBS IN SIRIUS IN SR-101C SIRIUS/DBS Signal Combiner System SR-2251 Splitter-Indoor Made in China DC IN DBS OUT SIRIUS OUT

More information

SERVICE PARTS LIST PAGE 1 OF 6 BASE ASSEMBLY SPECIFY CATALOG NO. AND SERIAL NO. WHEN ORDERING PARTS 12" DUAL BEVEL COMPOUND MITER SAW B27A

SERVICE PARTS LIST PAGE 1 OF 6 BASE ASSEMBLY SPECIFY CATALOG NO. AND SERIAL NO. WHEN ORDERING PARTS 12 DUAL BEVEL COMPOUND MITER SAW B27A PAGE 1 OF 6 BASE ASSEMBLY 00 0 EXAMPLE: Component Parts (Small #) Are Included When Ordering The Assembly (Large #). SPECIFY CATALOG NO. AND NO. WHEN ORDERING PARTS 1 02-80-0050 Thrust Bearing (1) 2 05-80-0510

More information

AMF112 (6904-002010 <00>) 13mm (1/2 in.)

AMF112 (6904-002010 <00>) 13mm (1/2 in.) AMF112 () Concrete Wood 13mm (1/2 in.) 5.5mm (7/32 in.) 10mm (3/8 in.) Sanus Systems 2221 Hwy 36 West Saint Paul, MN 55113 USA Customer Service Americas: 800-359-5520 651-484-7988 info@sanus.com Europe,

More information

Removable Aluminium posts

Removable Aluminium posts Post Solent Sail Shades Ltd 120 Billington Gardens Hedge End Southampton SO30 2RT Tel/Fax: 01489 788243 www.solentsailshades.co.uk Email: info@solentsailshades.co.uk Removable Aluminium posts Single Pole

More information

8' W x 8' H or 10' H Peak Style Shelter Assembly Instructions

8' W x 8' H or 10' H Peak Style Shelter Assembly Instructions ' W x ' H or ' H Peak Style Shelter Assembly Instructions Description ' x ' x ' Peak Style Shelter - Gray ' x ' x ' Peak Style Shelter - Gray Recommended Tools Please read instructions COMPLETELY before

More information

16 April 2012 1032011-F 1994-2002 Dodge Adjustable Track bar with Relocation Bracket 1

16 April 2012 1032011-F 1994-2002 Dodge Adjustable Track bar with Relocation Bracket 1 16 April 2012 1032011-F 1994-2002 Dodge Adjustable Track bar with Relocation Bracket 1 BD Adjustable Track Bar w/bracket Dodge 2500-3500 4WD Models 1994-2002 Dodge 1500 4WD Model 1994-2001 P/N# 1032011-F

More information

Triple Threat 3-in-1 Game Table 3 IN 1 GAME TABLE

Triple Threat 3-in-1 Game Table 3 IN 1 GAME TABLE NG0M Triple Threat 3-in- Game Table 3 IN GAME TABLE Thank 3 in Y Game Table Thank you for your purchase of our product. We work around the clock and around the globe to ensure that our products maintain

More information

PRODUCT: 3/8 RIVET NUT INSTALL INSTRUCTIONS READ INSTRUCTIONS IN FULL BEFORE INSTALLATION. QUESTIONS? CALL 916-631-8071 M-F 8:00 AM 5:00 PM PST

PRODUCT: 3/8 RIVET NUT INSTALL INSTRUCTIONS READ INSTRUCTIONS IN FULL BEFORE INSTALLATION. QUESTIONS? CALL 916-631-8071 M-F 8:00 AM 5:00 PM PST PRODUCT: 3/8 RIVET NUT INSTALL INSTRUCTIONS READ INSTRUCTIONS IN FULL BEFORE INSTALLATION. QUESTIONS? CALL 916-631-8071 M-F 8:00 AM 5:00 PM PST The MetalCloak experience includes the ease of installation

More information

INSTALLATION MANUAL MODEL RP-100

INSTALLATION MANUAL MODEL RP-100 INSTALLATION MANUAL FOR 24 VALVE 5.9L CUMMINS POWERED DODGE TRUCKS 2003 THROUGH 2004.5 MODEL RP-100 READ THESE INSTRUCTIONS THOROUGHLY BEFORE BEGINNING INSTALLATION 5400 BUSINESS 50 WEST SUITE 8 573 635-0555

More information

LED MOTION ACTIVATED FLOOD LIGHT

LED MOTION ACTIVATED FLOOD LIGHT Utilitech & UT Design are registered trademarks of LF, LLC. All Rights Reserved. ITEM #0611551, #0611550 LED MOTION ACTIVATED FLOOD LIGHT MODEL #SE1036-BP2-02LF0-U, SE1036-WH3-02LF0-U Français p. 10 Español

More information

Tipping Bucket Rain Gauge Models 6011-A 6011-B

Tipping Bucket Rain Gauge Models 6011-A 6011-B Tipping Bucket Rain Gauge Models 6011-A 6011-B User s Manual 1165 National Drive Sacramento, CA 95834 800.824.5873 Table of Contents General Information... 1 Introduction... 1 Installation General... 2

More information

Rollator Cane and Brake Replacement SAFETY SUMMARY (CONTINUED)

Rollator Cane and Brake Replacement SAFETY SUMMARY (CONTINUED) Rollator Cane and Replacement Assembly, Installation and Operating Instructions SAVE THESE INSTRUCTIONS NOTE: Check ALL parts for shipping damage. If shipping damage is noted, DO NOT use. Contact Carrier/Dealer

More information

RZ Guardrail System Installation Manual

RZ Guardrail System Installation Manual TM RZ Guardrail System Installation Manual RZ Guardrail System Compliance is based on OSHA standards: (Standards - 29 CFR) 1910.23 (e) and (Standards - 29 CFR) 1926.502 (b) Failure to read, understand

More information

Installation Instructions HighRock 4x4 TM

Installation Instructions HighRock 4x4 TM Installation Instructions HighRock 4x4 TM Slider Step Vehicle Application: Jeep YJ and TJ Wrangler 1986 2006 Part Number: 49312 www.bestop.com - We re here to help! Visit our web site and click on Ask

More information

Elo Touch Solutions Wall-mounting Kit for the 5501L IDS Touchmonitors

Elo Touch Solutions Wall-mounting Kit for the 5501L IDS Touchmonitors Installation Manual Elo Touch Solutions Wall-mounting Kit for the 5501L IDS Touchmonitors SW602206 Rev B Table of Contents Chapter 1: Safety Warning... 3 Chapter 2: Kit Contents... 4 Included in Kit...

More information

Awning Instructions. Full Cassette 1.5m to 6m

Awning Instructions. Full Cassette 1.5m to 6m Awning Instructions Full Cassette 1.5m to 6m English Full Cassette Manual & Electric Instructions Contents Warning 1.5m - 3.5m Awnings 8 x Expansion bolts ** 2 x brackets 1 x Awning 1 x Winder 4.0m -

More information

Installation Instructions 4508 4508S

Installation Instructions 4508 4508S SYMPHONY Spread Lavatory Faucet with Speed Connect Drain Congratulations on purchasing your American Standard faucet with Speed Connect drain, a feature found only on American Standard faucets. Speed Connect

More information

SERVICE MANUAL. Corpus 3G. Seat system for electric wheelchair

SERVICE MANUAL. Corpus 3G. Seat system for electric wheelchair SERVICE MANUAL US Corpus 3G Seat system for electric wheelchair How to contact Permobil Head Office of the Permobil group Produced and published by Permobil AB, Sweden Version 4, 2014-07 Item No.: 205260-US-0

More information

PITCHED ROOF STRUCTURES

PITCHED ROOF STRUCTURES PITCHED ROOF STRUCTURES for framed and frameless photovoltaic modules Needed tools and materials: cordless screwdriver 10mm and 13mm spanners 5mm Allen key bolts, screws and tools for fixing the system

More information

Tech Bulletin. Hose / Cord Replacement and Required Wraps. Series RT

Tech Bulletin. Hose / Cord Replacement and Required Wraps. Series RT Tech Bulletin Hose / Cord Replacement and Required Wraps Series RT Replacing the Hose To remove the hose - Pull out the hose leaving 2 to 3 feet on the spool. Engage the latch pawl. Remove the U-bolt nuts

More information

DETACHABLE WINDSHIELD AND DOCKING HARDWARE KIT

DETACHABLE WINDSHIELD AND DOCKING HARDWARE KIT -J00 REV. 00-- DETACHABLE WINDSHIELD AND DOCKING HARDWARE KIT GENERAL Kit Number -A, 0-, -, 0-, -, - 0, -0 Models These kits fit and later FXST, FXSTB, FXSTC, and and later FXDWG Harley-Davidson model

More information

PANELIZED HOME INSTALLATION GUIDELINE

PANELIZED HOME INSTALLATION GUIDELINE PANELIZED HOME INSTALLATION GUIDELINE A typical home package will be constructed of Snap-N-Lock Insulated Panels clad with steel skins. 4" panels will be used for the walls, and 6" panels for the roof.

More information

TRANS-05, Torque Tube Removal, Rebuilding, and Installation

TRANS-05, Torque Tube Removal, Rebuilding, and Installation TRANS-05, Torque Tube Removal, Rebuilding, and Installation Tools Metric Wrench Set Metric Socket Set Jack Stands (6 minimum) Floor Jack 8mm Cheesehead socket (also referred to as 12 point internal socket

More information

SLACK PERFORMANCE KARTS

SLACK PERFORMANCE KARTS SLACK PERFORMANCE KARTS SET UP GUIDE Thank you for purchasing a 2013 Slack Axiom Chassis. Performance Mfg. strives to provide you with the very best chassis and components on the market today. Your satisfaction

More information

GEH6290. Mechanism Circuit Breaker. Handle Operating Mechanism Cat. No. Type NEMA 1, 3R, 12, 13 NEMA 4/4X Cat. No. Cat. No. Series Instruction

GEH6290. Mechanism Circuit Breaker. Handle Operating Mechanism Cat. No. Type NEMA 1, 3R, 12, 13 NEMA 4/4X Cat. No. Cat. No. Series Instruction GEH6290 g Cable Operator Mechanisms for E150, SE150, SF250, and SG600 Spectra RMS Circuit Breakers Type SCH1/1X, SCH2/2X Flange-Mounted Handle Assemblies, Cable Series SC3L SC10L and Type SC0M1A, SCOM1EF,

More information

Table of Contents WARNING SYMBOLS AND DEFINITIONS

Table of Contents WARNING SYMBOLS AND DEFINITIONS Table of Contents SAFETY INSTALLATION OPERATION MAINTENANCE Safety... 2 Specifications... 4 Installation... 5 Operation... 8 WARNING SYMBOLS AND DEFINITIONS Maintenance... 9 Parts List and Assembly Diagram...

More information

Installation Instructions GOOSENECK MOUNTING KIT Chevrolet/GMC 1500/2500/3500 All except 4-door Crew-Cab

Installation Instructions GOOSENECK MOUNTING KIT Chevrolet/GMC 1500/2500/3500 All except 4-door Crew-Cab GOOSENECK MOUNTING KIT Equipment Required: Fastener Kit: F Wrenches: 3/4, 7/8, 15/16 Drill Bits: 1/4 Other Tools: Drill WARNING: Under no circumstances do we recommend exceeding the towing vehicle manufacturers

More information

BUILD A TABLETOP LOOM

BUILD A TABLETOP LOOM BUILD A TABLETOP LOOM From 1" x 2" stock (actual 3/4" x 1"1/2) cut: 4 pieces 15" long 4 pieces 5"1/2 long Use the above to make 2 frames for the front and back of the loom. From 1" x 4" stock (actual 3/4"

More information

OPL BASIC. Dosing System for Professional Laundry machines. Contents

OPL BASIC. Dosing System for Professional Laundry machines. Contents OPL BASIC Dosing System for Professional Laundry machines Contents 1 Getting Started. Page 2 2 Installation. Page 4 3 Set Up & Operation. Page 8 4 Maintenance & Accessories. Page 10 5 Troubleshooting Page

More information

I BEAM TRACK INSTALLATION

I BEAM TRACK INSTALLATION PDQ 0/700 FESTOON SYSTEM INSTALLATION AND MAINTENANCE INSTRUCTIONS INTRODUCTION The PDQ Festoon System was designed to run on one of three sizes of I-beams: S x., S8 x 8. and S x.. System trolleys must

More information

Installation Instructions Hustler 6-BTV Trap Vertical

Installation Instructions Hustler 6-BTV Trap Vertical Installation Instructions Hustler 6-BTV Trap Vertical ASSEMBLY 1. Check the package contents against the parts list on page 2. 2. WARNING. Installation of this product near power lines is dangerous. For

More information